0003030A:99901203: 20000114

— I

rlRE
ANDLER

1999 Model 3030A LoadStar
Commercial Fleet Body

PARTS AND SPECIFICATIONS

Section 1 BODY SPECIFICATIONS
Section 2 REPLACEMENT PARTS

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, A 50438-0189

TEL: 515-923-3711
TECHNICAL SUPPORT FAX: 515-923-2424
MANUAL PART NO: 99901203



0003030A:99901203: 19980401 ii

PARTS ORDERING INFORMATION

Before placing an order, take the time to record the following information. This information should then
be given to an IMT representative when placing your order.

BODY MODEL NUMBER:

BODY SERIAL NUMBER:

PART NUMBER, DESCRIPTION AND QUANTITY REQUIRED:
If left or right side is applicable, please specify.

Contact IMT at the following address:

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189

TEL: 515-923-3711
PRODUCT SUPPORT FAX: 515-923-2424

See Series 60 Compressor Manual
for complete installation and operation instructions.




0003030A:99901203: 19980401

LIMITED WARRANTY

WARRANTY COVERAGE - Products manufactured by lowa
Mold Tooling Co., Inc. (IMT) are warranted to be free from de-
fects in material and workmanship, under proper use, application
and maintenance in accordance with IMT’s written recommenda-
tions, instructions and specifications as follows:

1. Ninety (90) days; labor on IMT workmanship from the date of
shipment to the end user.

2. One (1) year; original IMT parts from the date of shipment to
the end user.

IMT’s obligation under this warranty is limited to, and the sole
remedy for any such defect shall be the repair or replacement (at
IMT’s option) of unaltered parts returned to IMT, freight prepaid,
and proven to have such defect, provided such defect occurs within
the above stated warranty period and is reported within fourteen
(14) days of its occurence.

IMPLIED WARRANTY EXCLUDED - This is the only autho-
rized IMT warranty and is in lieu of all other express or implied
warranties or representations, including any implied warranties of
merchantability or fitness for any particular purpose or of any other
obligations on the part of IMT.

ITEMS EXCLUDED - The manufacturer gives no warranty on
any components purchased by the manufacturer, and such compo-
nents as are covered only by the warranties of their respective
manufacturers.

WARRANTY CLAIMS - Warranty claims must be submitted and
shall be processed in accordance with IMT’s established warranty
claim procedure.

WARRANTY SERVICE - Warranty service will be performed by
any IMT distributor authorized to sell new IMT products of the
type involved or by any IMT Service Center authorized to service
the type of product involved or by IMT in the event of direct sales
made by IMT. At the time of requesting warranty service, the
purchaser must present evidence of the date of delivery of the prod-
uct. The purchaser shall pay any premium for overtime labor re-
quested by the purchaser, any charge for making service calls and
for transporting the equipment to the place where warranty work
is performed.

WARRANTY VOIDED - All obligations of IMT under this war-
ranty shall be terminated:(1) if service other than normal mainte-
nance or normal replacement of service items is performed by some-
one other than an authorized IMT dealer, (2) if product is modi-
fied or altered in ways not approved by IMT.

PURCHASER’S RESPONSIBILITY - This warranty covers only
defective material and workmanship. It does not cover deprecia-
tion or damage caused by normal wear, accident, improper protec-
tion in storage, or improper use. The purchaser has the obligation
of performing the care and maintenance duties discussed in IMT’s
written recommendations, instructions and specifications. Any
damage which results because of purchaser’s failure to perform
such duties shall not be covered by this warranty. The cost of
normal maintenance and normal replacement of service items such
as filters, belts, etc. shall be paid by the purchaser.

CONSEQUENTIAL DAMAGES - The only remedies the pur-
chaser has in connection with the breach or performance of any
warranty on IMT products are those set forth above. In no event
will the dealer, IMT or any company affiliated with IMT, be liable
for business interruptions, loss of sales and/or profits, rental or
substitute equipment, costs of delay or for any other special, indi-
rect, incidental or consequential losses, costs or damages.

REPRESENTATIONS EXCLUDED - IMT products are subject
to no expressed, implied or statutory warranty other than herein
set forth, and no agent, representative or distributor of the manu-
facturer has any authority to alter the terms of this warranty in any
way whatsoever or to make any representations or promises, ex-
press or implied, as to the quality or performance of IMT products
other than those set forth above.

CHANGE IN DESIGN - IMT reserves the right to make changes
in design or improvements upon its products without imposing
any obligation upon itself to install the same upon its products
theretofore manufactured.

Effective January, 1985

This parts manual is provided to the user to assist in servicing the equipment. It is the propertyof lowa Mold Tooling Co., Inc and,
as such, may not be reproduced either whole or in part,whether by chemical, electrostatic, mechanical or photographic means
without the expressedwritten permission of an officer of lowa Mold Tooling Co., Inc. One manual is provided with each piece of
new equipment and additional manuals may be obtained at a nominal price.

[IVI'E

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 515-923-3711
TECHNICAL SUPPORT FAX: 515-923-2424



0003030A:99901203: 19980401 iv

The information within this manual has been compiled and checked but errors do occur. To provide our customers with a
method of communicating those errors we have provided the Manual Change Request form below. In addition to error
reporting, you are encouraged to suggest changes or additions to the manual which would be of benefit to you. We cannot
guarantee that these additions will be made but we do promise to consider them. When completing the form, please write or
print clearly. Submit a copy of the completed form to the address listed below.

MANUAL CHANGE REQUEST

DATE PRODUCT MANUAL
MANUAL PART NO.

SUBMITTED BY

COMPANY

ADDRESS

CITY, STATE, ZIP

TELEPHONE

[ ] Error Founp

LOCATION OF ERROR (page no.):

DESCRIPTION OF ERROR:

|:| REQUEST FOR ADDITION TO MANUAL

DESCRIPTION OF ADDITION:

REASON FOR ADDITION:

MAIL TO: IOWA MOLD TOOLING Co., Inc.
Box 189,
Garner 1A 50438-0189
ATTN: Technical Publications



0003030A:99901203: 19980401

TORQUE DATA CHART

FINE THREAD BOLTS COARSE THREAD BOLTS
TIGHTENING TORQUE TIGHTENING TORQUE
e | wee e | wee

iy | SRGHER | V1% | AT TR | [ ol | SRETEE) BV TS B | IS
5M16-24 | 0.3125 19 14 27 20 5M16-18 | 0.3125 17 13 25 18
3/8-24 | 0.3750 35 26 49 35 3/8-16 | 0.3750 3 23 44 33
7/16-20 | 0.4375 55 41 78 58 7/16-14 | 0.4375 49 37 70 52
1/2-20 | 0.5000 90 64 120 90 1/2-13 | 0.5000 75 57 | 105 80
9/16-18 | 0.5625 | 120 90 170 130 9/16-12 | 0.5625 | 110 82 155 115
5/8-18 | 0.6250 | 170 130 | 240 180 5/8-11| 0.6250 | 150 115 | 220 160
3/4-16 | 0.7500 | 300 225 | 420 | 315 3/4-10 | 0.7500 | 265 200 | 375 | 280
7/8-11 | 0.8750 | 445 325 | 670 | 500 7/8-9| 0.8750 | 395 295 | 605 | 455
1-12| 1.0000 | 645 485 | 995 | 745 1-8 | 1.0000 | 590 445 | 910 | 680
11/8-12| 1.1250 890 670 | 1445 | 1085 11/8-7| 1.1250 795 595 | 1290 965
11/4-12 | 1.2500 | 1240 930 | 2010 | 1510 11/4-7| 1.2500 |1120 840 | 1815 | 1360
1-3/8-12 | 1.3750 | 1675 |1255 (2710 | 2035 1-3/8-6 | 1.3750 (1470 | 1100 | 2380 (1780
11/2-12 | 1.5000 |2195 |1645 | 3560 | 2670 11/2-6 | 1.5000 [1950 | 1460 | 3160 (2370

When using the torque data in the charts above, the following rules should be observed.

1. Bolt manufacturer’s particular specifications should be consulted when provided.

2. Flat washers of equal strength must be used.

3. All torque measurements are given in foot-pounds. To convert to inch-pounds, multiply by 12.

4. Torque values specified are for bolts with residual oils or no special lubricants applied. If special lubricants of high stress
ability, such as Never-Seez compound graphite and oil, molybdenum disulphite, collodial copper or white lead are applied,

multiply the torque values in the charts by the factor .90. The use of Loctite does not affect the torque values listed above.

5. Torque values for socket-head capscrews are the same as for Grade 8 capscrews.

WARNING

Anytime a gear-bearing bolt is removed, it must be replaced with a new bolt of the identical grade and size. Once
a bolt has been torqued to 75% of its proof load and then removed, the torque coefficient may no longer be the
same as when the bolt was new thus giving indeterminate clamp loads after torquing. Failure to replace gear-
bearing bolts may result in bolt failure due to metal fatique causing serious injury or DEATH.




FORM #: 99903072:19990501

IMT Value Plus PM Package Service Schedule
COMMERCIAL FLEET PACKAGES (980, 1210, 3030)
PM KIT REQUIRED: VP6160C

TYPE OF SERVICE

MONTH

~
2]
o
[y
(=)
ury
ury
ey
N

Change DARGOP rotary screw
compressor oil filter

% -

Change rotary compressor oil

X

Change rotary compressor
coalescer filter

Change rotary compressor air filter

4
2
2 4
2 4

Grease rotary compressor x
driveline

Change moisture separator filter
Drain moisture from rotary
compressor oil tank sump x x x x x

Change liftgate hydraulic oil

Start new 12 month PM chart

®
4
4
SR AR SR ¢
2 4
2 4
x
XX X X X X X X X

Daily checks include compressor fluid levels, compressor air intake indicator, and draining of moisture separator.
Weekly checks include greasing of compressor driveline.

Kit Includes: DARBOP Rotary Screw Air Compressor filter (1), oil filter (2), compressor oil (2 changes), air filters (6), and moisture separator filter (2).

Recommended for average equipment usage rate. Required crane and lifigate lubricants not included.

STT0666T :€0¢T0666:Y0E0E000

In



0003030A:99901203: 19981209

11
SECTION 1. SPECIFICATIONS

GENERAL SPECIFICATIONS ... 3
COMPARTMENT SPECIFICATIONS ...ooiiiiiiiiie e 3
STANDARD FEATURES ... .ot 4
OPTIONAL EQUIPMENT ...ttt 4
DIMENSIONAL DRAWING ... .ottt e e e e eennnnns 4
WEIGHT DISTRIBUTION-F350.......cuuiiiiiiiieiiiiiiieiii et 5

WEIGHT DISTRIBUTION-FAS50 ........uuiiiiiiiiiiiiiiie et 6




0003030A:99901203: 19980401 1-2
NOTES




0003030A:99901203: 19980401

1-3

1999 Model 3030A LoadStar Commercial Fleet Body

GENERAL SPECIFICATIONS
CHASSIS CAB-TO-AXLE (CA)
CHASSIS GVWR

BODY CUBIC CAPACITY

TIRE HAULING CAPACITY

AVAILABLE PAYLOAD

LIFTGATE CAPACITY

COMPARTMENT SPECIFICATIONS
LEFT FRONT COMPARTMENT

RIGHT FRONT COMPARTMENT

LEFT REAR COMPARTMENT

RIGHT REAR COMPARTMENT

Note: Dimensions of compartments are nominal.

STANDARD
84"

15,000 Ibs
344 cubic feet

Twenty-four 11R24.5
Two 33.25-29

6400 Ibs

1600 Ibs

20"H X 54"W X 20"D
12.50 cubic feet

20"H X 54"W X 20"D
12.50 cubic feet

17"H X 32"W X 20"D
6.30 cubic feet

17"H X 32"W X 20"D
6.30 cubic feet

213.4cm
6805 kgs
9.74 cubic meters

Twenty-four 11R24.5
Two 33.25-29

2903 kgs

725 kgs

50.8x137.2x50.8cm
.35 cubic meters

50.8x137.2x50.8cm
.35 cubic meters

43.2x81.3x50.8cm
.18 cubic meters

43.2x81.3x50.8cm
.18 cubic meters

IOWA MOLD TOOLING CO., INC.

BOX 189, GARNER, IA 50438-0189
TEL: 515-923-3711
TECHNICAL SUPPORT FAX: 515-923-2424



0003030A:99901203: 19980401
STANDARD FEATURES

* 1/2" x 50’ hose reel.

» 1/2" moisture separator/regulator/oiler.
Amber beacon light.

Two 12V floodlights.

Four compartment lights.

Back-up alarm.

An ICC safety kit.

Hour meter

OPTIONAL EQUIPMENT

Cab caddy.

3/8" x 35" hose reel.

Commercial fleet tool package.
Dual 1/2" airline coupler plumbing.

Liftgate side rail and tire stop.
Two-bar fold-up tire inflation cage with
Customer identification.

1-4

300-gallon portable calcium chloride skid.

body installed carrying bracket and 6' inflation hose.

IMT reserves the right to change specifications and design without notice.

LEGEND

| \ [ ——
AB | . cD |
|
- | L 77777 J 96"
91.25"
A LH&RHFRONT UBTB 20"H x 54"W x 20°D 82.75"
B DOOR OPENING 46.25"W x 16.25"H
C LH&RHREARUBTB 17°H x 32"W x 20°D
D DOOR OPENING 24.25"W x 13.25’H
77777777777 N T
A B | } cD }
| 1
| | | ]]
i 144~ |
e T e T iy T
| I I I I I |
}b:::jb:::jb:::jb:::jb:::jp:::j}
| i i i i I |
il L L L L L |
72“
46“
116“
90“
******************** T~ j )
1152) <3 = e}
— @ g
%QOD% i i wh %QODS =
o o ] <71 1 13
84«
161“




0003030A:99901203: 19981209 1-5

WEIGHT DISTRIBUTION CHASSIS MODEL F350
3030A LoadStar CHASSIS MANUFACTURER  FORD
Commercial Fleet Series WHEELBASE 165"
CAB-TO-AXLE 84"
F350 GVWR (LBS 12500
FRONT AXLE RATING (LBS) 4850
REAR AXLE RATING (LBS) 8600
TOL | eont | ReaR
AXLE AXLE
LOCATION | COMPONENT DESCRIPTION (LBS) (LBS) (LBS)
CHASSIS WEIGHT - STD EQUIP/OIL/WATER 5970 | 3770 | 2200
G 3030A LOADSTAR BODY 1200 65 | 1135
| LOADGATE 690 -289 979
D DARG0P COMP+PTO 247 147 100
C 0.5"X50' HOSEREEL 55 21 34
ASSEMBLY HARDWARE 54 8 62
SUBTOTAL 8216 | 3706 | 4510
TOTAL REMAINING GVW 4284 | 1144 | 4090
PL-A | CARGO PAYLOAD AT SPECIFIED LOCATION 2667 116 | 2551
PL-B | CUSTOMER SUPPLIED TOOLS 260 20 240
F REAR FUEL TANK - 36 GALLONS 252 -38 290
A DRIVER 250 162 88
REMAINING PAYLOAD 855 534 321
TOTAL UNIT WEIGHT - WITH SPECIFIED LOAD 12500 | 4500 | 8000

234.00

190.00

U
i

158.00

156.00

152.00

102.00 T

67.00

U
il
>0 O T O >

58.00

84.00

165.00




0003030A:99901203: 19981209 1-6

WEIGHT DISTRIBUTION CHASSIS MODEL F450

3030A LoadStar CHASSIS MANUFACTURER  FORD
Commercial Fleet Series WHEELBASE 165"

CAB-TO-AXLE 84"

F450 GVWR (LBS 15000
FRONT AXLE RATING (LBS) 5790

REAR AXLE RATING (LBS) 10880

TOL | eont | ReaR
AXLE AXLE
LOCATION | COMPONENT DESCRIPTION (LBS) (LBS) (LBS)
CHASSIS WEIGHT - STD EQUIP/OIL/WATER 6650 | 4010 | 2640
G 3030A LOADSTAR BODY 1200 65 | 1135
| LOADGATE 690 -289 979
D DARG0P COMP+PTO 247 147 100
C 0.5"X50' HOSEREEL 55 21 34
ASSEMBLY HARDWARE 54 8 62
SUBTOTAL 8896 | 3946 | 4950
TOTAL REMAINING GVW 6104 | 1844 | 5930
PL-A | CARGO PAYLOAD AT SPECIFIED LOCATION 2667 116 | 2551
PL-B | CUSTOMER SUPPLIED TOOLS 260 20 240
F REAR FUEL TANK - 36 GALLONS 252 -38 290
A DRIVER 250 162 88
REMAINING PAYLOAD 2675 794 | 1881
TOTAL UNIT WEIGHT - WITH SPECIFIED LOAD 15000 | 5000 |10000

234.00

190.00

U
i

158.00

156.00

152.00

102.00 T

67.00

U
il
>0 O T O >

58.00

84.00

165.00




0003030A: 99901203:19990720 2-1

SECTION 2. REPLACEMENT PARTS

BODY W/SERIES 60 COMPRESSOR (41714869-1) ......uuutieiiiiiiiieeeiiiiiie ettt 3
BODY W/SERIES 60 COMPRESSOR (41714869-2) .....cccoiitiiiireieesreeesree e e 4
BODY W/ SERIES 60 COMPRESSOR (41714869-3) ......ettiiiiiiiiiieeiiiiiee ettt 5
BODY W/ SERIES 60 COMPRESSOR (41714869-4) ......cccviiiiiiie e 6
DOOR & HINGE COMPONENTS (REF: 52714867) .....cuviiieiiiiiiiee ettt 7
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD CHASSIS (41714854-1) ............ 8
CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-‘99 FORD CHASSIS (41714854-2) ............ 9
INSTALLATION-BODY W/ SERIES 60 COMPRESSOR-‘99 FORD CHASSIS (41714856) .............. 10
DRIVESHAFT ASM (TO008BW) ....eeiiiiiiiitiiieee ettt e e sttt e e sttt e e s st e e e e s st b e e e e e s s anbrneeeeessnbnneeeesnns 11
ELECTRICAL INSTALLATION-BODY W/ SERIES 60 COMPRESSOR (41714855-1) ........cocvvvennen. 12
ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-2) ......ccocvvveeennns 13
ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-3) ......cccovvevenene. 14
ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-4) ......c.cccuvveeennns 15
ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-5) ......cccovcvvvenene. 16
CONTROL BOX (BL713793) ..eeiiitieieteeiiiiieee e e ettt e e e sttt e e s skttt e e s s aabb et e e s as b e et e e s aabb b e et e e s annnreeeees 17
DECAL KIT (95714430) .....ueeeiiteieieeee ettt s et e an e s e e st e s as et e s s e e s nnne e e nn e e nnnre e e s nnnes 18
INSTALLAITON KIT-1999 FORD 84" CA (93714833) ...eeetteiiiiiiiiie ittt 19
ELECTRICAL INSTALLATION-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715507-1)........... 20
ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-2)............. 21
ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-3)............ 22
ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-4)............. 23
ELECTRICAL INSTALLATION-REFERENCE PHOTOS (41715507-4) ....oociiiiiieiieeeiieee e 24
ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-5)............. 25
CHASSIS PREP-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715508-1) ....ccccvvvvireeenierennineeenes 26

CHASSIS PREP-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715508-2) .......ccveviiiiieeeeiiiineeenn 27




0003030A: 99901203:19980401 2-2
NOTES




0003030A: 41714869.01:19991217
BODY W/SERIES 60 COMPRESSOR
(41714869-1)

ITEM PART NO.

1. 52714867
2. 70733154
3. 52708778
4. 52708779
5. 60112906
6. 60025255
7. 72661466
8. 60117857
9. 76393253
72661470
. 52706335
52706337
. 76391172
. 76391173
76393799
. 76039990
. 70393719
. 70034366
89039999
. 72531132
. 70073625
. 70029119
. 89393607
. 70141473
. 70073439
. 70048015
. 70048036
. 72533451
. 72533022
72531133
. 72532794
. 72053522
72531812
. 72053612
. 72531547
. 72533140

DESCRIPTION

BODY

LOADGATE

CHAIN/PIPE

CHAIN BINDER

BRACKET

CORNER GUSSET

LATCH-2 PT

DOOR ROD 8.50

LATCH GASKET

LATCH-SGL PT

SIDE RAIL

TIRE STOP

GROMMET

GROMMET

MUD FLAP

RUBBER BUMPER

PLUG

PLUG

TREAD-12"

ST ELBOW 3/8NPT 90° STL
HOSE REEL 3/8X35’

SERIAL NO. PLACARD
WEATHERSTRIP

MTG BRKT

SEP-REG-OILER ASM

AIR PR GAUGE 300PSI CTRMT
AIR PR GAUGE 300PSI BTMMT
PIPE NIPPLE 1/2MPT X 1/2 BRS
PIPE NIPPLE 1/2NPT X CL BRS
ST ELBOW 1/2NPT 90° STL
BARB NIPPLE 3/8MPT 3/4HOSE
ST ELBOW 1/2NPT 45° STL

REDUCER BUSHING 1/2-1/4NPT

TEE 1/2NPT STL
BARB NIPPLE 1/2MPT 3/4HOSE
BULKHD COUPLING 1/2X1-1/2

[EnY

2-3

CONTINUED ON FOLLOWING PAGE

37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54.
55.
56.
58.
60.
61.
62.
63.
64.
65.
66.
68.
69.
70.
71.
72.
73.
74.
75.
76.
77.
78.
79.

72532021
72532022
60025480
60025483
70732095
72060000
72053404
89392349
60250360
72601552
72060002
72060004
72060034
72060033
72060046
51709358
72060093
72060094
72062123
72062104
72062109
72062197
72062080
72063001
72661471
72063002
72063003
72063005
72063165
72063181
72066349
72066340
72053590
72066061
72531543
89039171
60030309
72060025
72063002
72062109

QUICK DISCONNECT 1/4FPT
QUICK DISCONNECT 1/2FPT
DIVIDER

SHELF

HOSE REEL

HOSE CLAMP 1/2 1-1/4 SAE#12
PIPE PLUG 1/2SH GV

HOSE 3/4X300PSI

PANEL

SCR #10-24X1 TRHPHH

CAP SCR 1/4-20X3/4 HHGR5
CAP SCR 1/4-20X1 HHGR5
CAP SCR 5/16-18X3-1/4 HHGR5
CAP SCR 5/16-18X3 HHGR5
CAP SCR 3/8-16X1 HHGR5
DRAIN ASM

CAP SCR 1/2-13X1-1/2 HHGR5
CAP SCR 1/2-13X1-3/4 HHGR5
NUT #10-24 LOCK SS

NUT 1/4-20 LOCK

NUT 5/16-18 LOCK

NUT 3/8-16 LOCK SS

NUT 1/2-13 LOCK

WASHER 1/4 WRT

WASHER 1/4X1 OD FENDER
WASHER 5/16 WRT

WASHER 3/8 WRT

WASHER 1/2 WRT

WASHER 3/8 FLAT SS
WASHER #10 WRT SS

POP RIVET .19X.50GRIP

POP RIVET .12X.375GRIP
STREET ELBOW 3/8NPT 90°
HOSE CLAMP SAE#6

BARB NIPPLE 3/8MPT 1/2

AIR HOSE 1/2 250PSI

WEAR PAD

CAP SCR 5/16-18X1 HHGR5
WASHER 5/16 WRT

NUT 5/16-18 LOCK

w

[l

[EnY

N

w
OCOONWRNRNDMNODOAMABRNOWODNAODMOOIOANRLPNDMRNOODORTIRPRARRERREPR

[EnY

[EEN

[EnY

_|




2-4
BODY W/SERIES 60 COMPRESSOR CONTINUED ON FOLLOWING PAGE

(41714869-2)

Y//
17N
=

2 /




0003030A: 41714869.03:19990720

BODY W/ SERIES 60 COMPRESSOR (41714869-3)

NOTE: START WEATHERSTRIP AT
THE MIDDLE/BOTTOM OF ALL

COMPARTMENTS EXCEPT
START 6" FROM CENTER ON THE

THE DOUBLE DOOR UBTB.
DOUBLE DOOR UBTB.

2-5

CONTINUED ON FOLLOWING PAGE

HARDWARE
INCLUDED
WITH LATCH

N

START

23

INCLUDED
WITH LATCH

HARDWARE




12

e =
N ° \

4

2-6

BODY W/ SERIES 60 COMPRESSOR (41714869-4)

54 (2)
o
é/
X
[\)
6166(232) \
| ~
54 (2)
53 (2) 65 (6) <
\@
58 (4~
64 (4)~
49 (4)\ﬂ

/bjrtk_

NTT7 =

0003030A: 41714869.04:19991217



0003030A: 52714867.01:19980401

DOOR & HINGE COMPONENTS (REF:
52714867)

ITEM PART NO.

3.

4

el

MNP oo o

72661383
72601652
72062194
72063166
52713874
52712037
52712038

DESCRIPTION
HINGE 10GA BUTT SS
MACH SCR 1/4-20X3/4 TORX
NUT 1/4-20 LOCK SS
WASHER 1/4 WRT X 5/8 SS
DOOR 14HX25W

DOOR 17HX24W

DOOR 17HX22-5/8W

QTY
12
48
48
48
2
2
2

3,4,5,6

12

1




0003030A: 41714854.01:19990720 2-8
COMPRESSOR-'99 FORD CHASSIS
(41714854-1)
ITEM PART NO. DESCRIPTION

1. 20028 SERIES 60 COMPRESSOR

2. 60121256 MTG BRACKET-REAR

3. 93025998 RUNNING BOARD

4, 72601144 CAP SCR 9/16-12X2 HHGR8
5. 72062275 NUT 9/16-12 TOPLOCK GR8
6
7
8
9

Q
par'
<

. 72063117 WASHER 9/16 FLAT HARD 1
. 70073147 FIRE EXTINGUISHER W/BRKT
. 70073146 KIT-REFLECTOR
. 70733305 DEFLECTOR
10. 70731788 AIR TANK 22.5GAL
11. 73540054 CHECK VALVE
12. 70144807 SPRING
13. 72053535 STREET ELBOW 3/4NPT 45°
14. 72053458 BARB NIPPLE 3/4MPT 3/4
15. 72060920 CAP SCR 1/2-13X3-1/4 HHGR5
16. 72062080 NUT 1/2-13 LOCK
17. 72063005 WASHER 1/2 WRT
18. 72531836 REDUCER BUSHING 1-1/4 3/4
19. 73054032 SAFETY VALVE 1/4 200PSI

PNORADMNNPARPRPRPEPERPEPNOORDNLE

NOTE:
TTEM 1 (20028) CONTAINS OIL COOLER AND HOSES (NOT SHOWN).




0003030A: 41714854.02:19990720 2-9
CHASSIS PREP-BODY W/ SERIES 60
COMPRESSOR-'99 FORD CHASSIS
(41714854-2)

ITEM PART NO. DESCRIPTION QTY

1. 70733084 CAB CADDY 1

2. 60121009 MTG BRACKET 2

3. 72060005 CAP SCR 1/4-20X1-1/4 HHGR5 4

4. 72063001 WASHER 1/4 WRT 4

5. 76392820 WASHER 1/4 BONDED 4

6. 72062104 NUT 1/4-20 LOCK 4

7. 72061004 SHT MTL SCR #14X3/4 SLTHEX 4
DRILL 11/64 HOLE
THRU BOTH CADDY
AND BRKT AFTER
CADDY IS POSITIONED

NOTE:

BRACKET IS TO EXTEND )

5.75 BEYOND CADDY FOR
INSTALLATION OF
CONTROL BOX

MOLDING BEHIND

/THE SEAT

CAP SCR & WASHERS
ARE INSERTED FROM
THE OUTSIDE OF CAB

/’3(4)

P
el \_

- 5(4)

N.DRILL 9/32 HOLES
THRU CAB BACK (2)

MOUNT EDGE FLUSH
W/ PLASIC MOLDING




0003030A: 41714856.01:19980713 2-10
INSTALLATION-BODY W/ SERIES 60
COMPRESSOR-'99 FORD CHASSIS

(41714856)

ITEM PART NO. DESCRIPTION QTY
1. 70143334 EXHAUST CONNECTOR 1
2. 72601144 CAP SCR 9/16-12X2 HHGR8 12
3. 72063117 WASHER 9/16 FLAT HARD 24
4, 72062275 NUT 9/16-12 TOP LOCK 12
5. 60121257 BRACKET 2
6. 60121084 SPACER-BLOCK 1

1218A OR 3838A BODY NOT SHOWN IN THIS VIEW
LONGSILLS ATTACH TO CHASSIS FRAME AS SHOWN




0003030A: 70008W.01:19980401

2-11

DRIVESHAFT ASM (70008W) WARNING
ITEM PART NO. DESCRIPTION QY The installer of the driveline must inspect the

1. 300164-533 END YOKE 1 . -, — .

> 973406-050 SET SCREW W/HOLE 3/8-16 1 final position of the driveline to determine

3. 301486 WIRE-SET SCR 1 whether its location provides sufficient protection

4. 300154-153  U-JOINT 2 to an operator, or other personnel, from hazards

5. 300196-329 FLANGE YOKE 1 : : : — :

6. 929406-195 BOLT 3/8X1-L4UNF GRS 4 gs;omajce@ with a .rotatlng.dnvellne. If pr.otectlon

7 925706-198 NUT 3/8 LOCK 4 is insufficient, the installation of a guard is

8. 300159-074 PTO 1 required. If you are unsure of methods to guard

9. 300248-093 FILLER BLOCK 1 a rotating driveline, call lowa Mold Tooling Co.,
10.300247-006  STUD KIT ! Inc. for instructions. Failure to do so may result
11. 300155-128 SLIP ASM 1-3/8 1 T AR ' y
12. 300198-1312 SHAFT 1 in serious injury or death.
13. 300197-017 TUBE-YOKE ASM 1

1,2,3 4 5,6,7
/
° o
[}
11
[ He=t /
9 o "
8

SEE COMPRESSOR
MOUNTING SYS.

A DANGER
..j‘iv’-_;.c.."

CONTACT WITH A ROTATING DRIVELINE
WILL CAUSE
DEATH OR SERIOUS INJURY

KEEP AWAY

® Keep clear of rotating drive shaft.

® Never work on or near an installed
power take-off or driveline with the
engine running.

70392891
E——




0003030A: 41714855.01:19980401
ELECTRICAL INSTALLATION-BODY W/

SERIES 60 COMPRESSOR (41714855-1)

ITEM PART NO.
1. 60121244
2. 77041386
4. 70073155
5. 77040186
6. 60121243
8. 70394978
9. 77044672
10. 60121009
11. 72060614
12. 72062207
13. 51713793
14. 70733297
15. 77040389
16. 77044694
17. 77040384
18. 72661491
19. 76392227
20. 76393636
21. 77040357
22. 72061100
23. 77040026
24. 89044330
25. 77044689
26. 72061004
27. 77040020
28. 77040000
29. 77044704
30. 77044703
31. 70394069
33. 77044550
35. 70145522

DESCRIPTION QTY
SWITCH BRACKET

SWITCH-SGL POLE LIGHTED
METER-HOUR

TERMINAL 1/4FSLPON 16-14GA
SWITCH BRACKET
DECAL-SWITCH PANEL

CIRCUIT BREAKER 40A
BRACKET-CONTROL BOX

MACH SCR #8-32X1 RDHD

NUT #8-32 HEX LOCK

CONTROL BOX (SEE DWG)

IDLE CONTROL
TERM-1/4FSLPON 16-14GA 1
WIRE HARNESS
LIGHT-COMPARTMENT
CLIP-CONDUIT CLAMP 1
RUBBER GROMMET 3/8

RUBBER GROMMET 2
LIGHT-CLEAR RED

SCR #10X1/2 HH SLFTAP
FLOODFLIGHT 12V

LOOM 5/8 ID SPLIT 2
CONNECTOR 1-WAY

SHT MTL SCR #14X3/4 SLT HX
HORN-BACKUP

TERMINAL #10STUD 16-14GA
HARNESS

HARNESS

SEAL-CABLE

TERMINAL F 20-18GA
RETAINER-SPRING CLIP 20

PR NRPARPWORUONANAMNNDAMRPNRRPEPNNRRPREPRERDIMRENR

2-12

CONTINUED ON FOLLOWING PAGE

36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.

77040358
89044056
77040009
89394234
72060004
72063001
72062104
77040047
77044556
77044693
77044691
70145421
77040377
77040378
70394558
77040282
60101792
77040013
77040048
72060048
72063051
72062002
72060004
72063049
77044651
76394572
77044744
77044709
77041251
76392820
77044623
70394069
77044550

LIGHT-CLEAR AMBER

LOOM 5/16 ID SPLIT
TERMINAL 3/8STUD #2CABLE
TUBE-HEAT SHRINK 1/2X6
CAP SCR 1/4-20X1 HHGR5
WASHER 1/4 WRT

NUT 1/4-20 LOCK

TERMINAL 1/4AMSLPON 16-14GA

DIODE 2.2AMP/274V

FUSE AGC 2AMP

FUSE HOLDER

TUBE-HEAT SHRINK .18
CONNECTOR-TELSPLICE
SPLICE TAP

TIE

TERMINAL PIGBAC 16-14GA
BRACKET-BEACON LT
BEACON LIGHT-AMBER
BUTT CONNECTOR

CAP SCR 3/8-16X1-1/2 HHGR5
WASHER 3/8 LOCK

NUT 3/8-16 LOCK

CAP SCR 1/4-20X1 HHGR5
WASHER 1/4 LOCK
TERMINAL 3/8STUD 16-14GA
GROMMET-LIGHT
HARNESS
HARNESS-BODY/CAB
RELAY

WASHER 1/4 BONDED
CONNECTOR
SEAL-CONNECTOR
TERMINAL

EBBRRPNRPRPRPANUOUONNNRRRPRPEPNROTSRrRERRPNBENRPRENN

(=Y
m
—

_|




N

——\

N

]
= :E
v

F,Hﬁ

‘NId ¥N04 QvND ¥ SI ¥OLI3NNOD TWNLOV 3HL

CONTINUED ON FOLLOWING PAGE

2-13

V14 3HL NI NMOHS SI ¥OLO3NNOD SIHL ‘3AION

8v3 NI 1V3S ¥4IONISSvd

ONIH38 X08 T0¥INOD

ELECTRICAL INSTALLATION-BODY W/
SERIES 60 COMPRESSOR (41714855-2)

0003030A: 41714855.02:19980401

"HOLOINNOD ¥3NNVOS 100L

OI¥3INID Ol G3dvl

T3NVd INIANALSNI

40 H3IN3D Q3LYO0T
1INJYUID 440 3MVL Y3IMOd =

OLNV/M—d3Xv3y8 LINJYID

F LIHM (A008) | LHOM QOO | €
——— AINO OWO £6 TOMINOD Q33dS | T
S# UTHM HOLIMS AMVITIXNY | |
3000 3¥IM NOLLONN4 | GH
1§ AUTHM HOLIMS 3¥NSS3ud OL | €
gLf UTHM HOLIMS 3¥ASSINd WOM4 | Z
c“ 3UTHM “1d0 csomw € 1HOI Qoo
of ALTHM (3NV3D) Z LHOT1 QOO
3000 IM NOLLONNA | ¥H
zf UM INO NIMOd (33dS INVHO
y# UTHM NI TOY¥INGO @33dS 3NVHO
cf 3UTHM 1HOT NOOv3d
3000 JUIM NOLLONNS | €H
a3y/5%0v8 ONNOYO ¥3LINYNOH
*ove ONNOYS T3INVA HOLIMS
010D IWIM NOLLONNA | ZH
MOTIZA HOLIMS AMVTIVIXNY | @
MIVIE/3ONVHO0 HOLIMS | 00014 | ¢
SOV18/NMOYE HOLIMS 2 Q001 | 9
JONVNO HOLIMS NOOV3B | S
»ov18/3Ma ¥313N HNOH HOSSIHINOD | ¥
3na HOLIMS MOSS3YJNOD | +
Hov18/a3y AZL TINVd HOLIMS | €
NMO¥E T3NVd ¥3LINYNOH NOLLINII | €
a3y ¥3IMOd NOLLINOI | 2
XVI8/MOTIAA iN0 033ds "ON3 AZL | 1L
¥OT10D IUIM NOLLONNJ | tH
B5E S5
3T0SNOD ¥0014
@ Q31vO01—13X0oVvH8
MOl 13NVd HOLIMS
SR N f\
R z
D
Q N
(r)zz 0 A
Q \ °
@/t
T ¥0SS3YJNOD
HIIM Q3T1ddNS

TIVM ¥30N34 30IS
NO d31vJ01-13S3y

%ov1g —— (—) ONNOND A¥ILivE

AN3LLyE
E,qunm_\ﬁm (+) wous Azt
6

< OOO

"4OLO3INNOD ¥3NNYOS 100L OIM3NIO 3A08Y Q3UVO0
(3¥IM Xd/81) $6Z LINDHID OL LO3NNOD

S3IH3S—-4 Q¥OJ 6661 3HL ¥OJ ‘3LON

434 29
1NdNI ¥3M0d 'O'l'd
14IHS OTHIOFN3 V3SI3HO Ol
¥D 9L ~ TUIA LM 81 §-——— === (-) HOSSRUINGD
MIUNID A00E IHOTT 000
e f-———= SO AQ08 IHOTT 000
1HM L SS_A0E IHITT GO0
1HM 9 m IO LHOTT 000
1HM § 1HOTT LdRD
LM ¢ §—--— T0UINCO OIS INVID
1HM € \' .................. — NOIV3Id
1HM Z “l — = NMOQLNHS ALSHVS INVEO
1HM 1 (+) HOSSTINOO
(av/an) zze
1INJHIO QHOS »»
sL(@z1 (@)1 1'e1 ' (2)s9'(2)es (@)2r' (2) 1 a3sn_ION
Mg/T34

9

ch

vL# LINOYID
3snd dI

v

Ly

HSVd 3HL HLV3IN38
ATENISSY 3LIOHHL A8
03Lv001-1041INOD (33dS

TOYLINOD,

(13A/03Y) BYs

LINJAUID QUQS ==

a3sn JON

wa/na

Idund o

@u/e ¢eH =
] €—1IH
(s

J3Sn_ION

8—1H

TA

NYO S—1IH

J33ds

v—n\

— (V31 T04INOD d33dS

av31 H313W3NOH
4OSS3IYIN0D OL

‘ONI
0ld

4313ININ0OH

HOSS3IHSN0D

Y3I1INENOH

NOILINOI

INYAHO
9= 1H uﬁwmoood
X8/ Nag 4008
J<LH MQ 14004
S18/N50
A _ 8 _~|NI/
[Srg/a3s & HH A|HM wzooﬁm



0003030A: 41714855.03:19980401 2-14 CONTINUED ON FOLLOWING PAGE

ELECTRICAL INSTALLATION-BODY W/
SERIES 60 COMPRESSOR (41714855-3)




CONTINUED ON FOLLOWING PAGE

2-15

ELECTRICAL INSTALLATION-BODY W/
SERIES 60 COMPRESSOR (41714855-4)

0003030A: 41714855.04:19980401

8l
Ll

TINGON T0UINOD 371G WOHS 3HIM %OV18
%4 / ’
y A ez
ﬁ\ N 61— 3dINIS sz\th;LHw\»

¥OLD3NNOD 30I1dS

AT8M3SSY N9/a3y
// F1LLOYHL WOX 13A/03Y

)

ATBNISSY TULIONHL

A\

AW

MOTIA M+W HOLIMS d £

3y -) HOLIMS & 9
TdANd YOSSIUINOD 'S
N33¥9 IMVHE-3 ¥
XJV8 HOVL € AIBN3SSY
3LTHM 3dIM d T

AVHO ONNOYD d 'L FULLOYHL WONJ
30100 | NOILONN

TYNOIS ¥OSS3¥dWN0O OL — Fldund
DIV AONIQM3NI OL ~ N30

(39vd ONIMOTIO4 33S) ININLMVINOD

3NION3 NI ¥3LINOHOVL Ol — XOVi8

"YINYOO ONVHLITT H3ddn
1Y Q3L¥007 38 N3IHL @IN0D (MNd/LHM) 6L NId 'NMOG 3QISdN AITIVISNI SI SINILINOS HOLOINNOD : ++ ONINHVM *+



2-16

19980401

41714855.05

0003030A

ELECTRICAL INSTALLATION-BODY W/

SERIES 60 COMPRESSOR (41714855-5)

A0S

NOOY3g

YaLYy@/LL NOG

‘74 MY SSINYVH
JAIM LHM
1Hm £

L=EH

3dIm LHM
v . INOd4 L3437 ME‘
PP/vP@Ls 1907 Q14 HHN SSINYVH gt el = T
aNNOHD 3L¥9 V0T OL LM = 103 HOTS ) 38 LHM E 4
LHOLT #Pavn 7 JaIm Nag wog ] 3 3 e
a a
QIONTI0S 10 0¥01 OL L of (LHOTT ¥3xuvA) JIM NMONE (NOTLAO) oss L JUIM LHM HQ m“ 3 3 HQ m“
4 Al
T L SISSYHO OL FdIM Ned THm 2 1w cF |9 8 Irm 2F _
EETINEE R SN UL = JHIM LHM Tim 1LY v Thim T
LHOTT HIEVN JuIm NEg lﬂ TR 1w 8F Jor 94 -
HYIH LHOTH JdIM LHM 4 4 INOYS IHOTY —
g i
LHIIT HIAEYN J4Im NEg eRlE 3 rEE 00074 Adog.
T ef | ° a 8 08 08 T e | © 9w <
(NOLLO) dv3y 1431 39IM LHM T Bl ]2 3 T 8F 1HM £ 1HM € T i 2 O s
Q0074 Xaod Thih 2 a a 1HM 8 ] 8 8
N WA A BLTE v69v¥@LL TIISONOT SSINMVH T T W2 IS o[ 2
= JAIM LHM LHM LHM 1HM S 1HM S
T IHw S IHw S
\J FTPH O LHM 8. H9r ¥9d e £d
vy LHOT T dv3y 1431 3
40074 Ad08 | LHOTT ININLVAROD 60LYvDLL QYD 0L AQOE SSINAYH
4Y3Y LHOLY q
1HM GF|
LHIIT LNIWLAVAWOD —
€-GH LHM G¥ Thin
CRLYYRLL 1T LdWD SSINSVH - acr did
INOM4 L1331
IHITT INIWLHYDWOD
INOH4 LHOIH i g Eal
LHOTT ININLvan0D U Lnm SF| [ Lrm SF
©—-SH  LHm S# TamlY ¥ T
COLYY@LL 1T LdWD SSIANSGYH 400 ded
o T o o HOSSIHAWOD 09 S3I1H3S HLIM d3SN LON I
LHM Wﬂ LHM LF
1437 LHm Id
IHIIT 3N \E )
|
dOLS/NJNL/ VL 1431 LHM
EILCN — STV [ COLELLLS
%w%om QE% i LHM X08 T04INOD
1! I i M8
LHM a a
1HOIT 3SNIOTT Wg‘zmm [ i ﬂﬂm 3 3 ﬂﬂm
]
137 ) lHm , , =18 8 [SSINTH FuIM F970vd eI IVAL Q311dals SISSTHO
wort wughn 2l Nug g LY Va8
L3 Bl 8r 8d
1HOTT ¥3LSNTD A N
18018 ] il
1HOIT &31SN1D 1 ) g
dOLS/N4NL/TIVL 1431 T LHM | NV Ao
A9 Q01 | vy |

LHOLy —qf_ LHM
wort sdn =0 g




OO %>

2-17

0003030A: 51713793.01:19980401

€
o= >
fC ] E—
AMd HOLIMS VS £ mw & oy
€H W M 5o
O € Bl ) &
o 3> IHWe# | @ ¢ azag ADVI9 —
c ._.I\SV%Of@ - e e Y
LAV €# a3d
. NODVIE VG /
ed 1
H NO 253dO z
T @ e ]
Tz € FIOAD SO
ol (|2 T w
L IHMOL#|
U A O % O = =— :

18v0
8l/cl

200014 VoL
|| 1HM 8# = NO INWRIO
He== ®
H XNV VO L

ez @ oo AV
Oz
Of@ S e
1HMW L# 1d0OT VoL AMd 1NV :5
B —— HOLMS
I \
v g
T
LL
AN A M
-
N N~
BS
oxs &
M A =
Y
DHH -
oW«
OEERG
Yo oW
m n v
220 1]
> = = i1]
<< <A aZ
o Omcx
WEEFZ<Z
xynmunuwozI
MW O O
AONNMA
D ©© oo N~
AT TN
S T AT
OO OMN~MOO
NNNAOO N
NN~NNLW O~
A NMm< W0 ©

CONTROL BOX (51713793)



0003030A: 95714430.01:19980401 2-18
DECAL KIT (95714430)

e Elemaee 3 QU TN
| _ L4 LA N

") !/!ll7 ‘\SX\A‘?
VI/7/GANRY
AR\ K

I
K
Yo
5

3. 70039057 REFLECTOR-RED ROUND

4. 70039058 REFLECTOR-AMBER ROUND
7. 71030134 DECAL-CAUTION OIL LEVEL
8. 70392982 DECAL-SERVICE AND REPAIR
10. 70391595 DECAL-CHAIN LATCH

11. WARNING-PTO (PART OF PTO)
12. 70394092 DECAL-CAUTION BRK/COMP
13. 70392213 DECAL-DON'T WASH/WAX

14. 70392965 DECAL-THINK SAFETY

15. 70393309 LICENSE PLATE-IMT

16. 70392387 DECAL-FINAL STG VEH CERT

P NFPFRPFPEPNMNNMNNNNRAREP®

e e/
%:5. gd ‘\‘\\\\YI 74
uggééé Y — /
Eégmaa \ 77 .
S V7
DI 3%
ao Rl ‘
i—ﬁggéw S N7ANSN

g J/\

JJJJJ

1)
/e,
/;AM \

/ -i ¥,

LY,




0003030A: 93714833.01:20000114
INSTALLATION KIT-1999 FORD 84" CA

(93714833)
3. 60121257 FRT MTG BRACKET 2
5. 60122279 MTG BRKT-RIGHT REAR 1
6. 60122278 MTG BRKT-LEFT REAR 1
7. 72062275 NUT 9/16-12 HEX LOCK GR8zZ 18
8. 72063117 WASHER 9/16 FLAT 36
9. 72601144 CAP SCR 9/16-12X2 HHGR8Z 18

10. 72060005
11. 72062104
12. 72063001
13. 72661471
14. 76393799

CAP SCR 1/4-20X1-1/4 HHGR5Z 6
NUT 1/4-20 HEX NYLOC 6
WASHER 1/4W FLAT
WASHER 1/4X1

MUD FLAP W/IMT LOGO

N OO

2-19

BACK OF CAB
%
—H o
137.36
133.62
31.50
L—17.86
—~| 1412 %
— ’[ [%
218~ -
—— I
O
o
1999 ¢ I
FORD
1 1 ] 1 1 1 1 i i ]
LAk T o ol
| ol ool
s ;:J S
- : \5—RIGHT REAR
6—LEFT REAR
+ 7 (6—SIDE REAR)
o 8 (12—SIDE REAR)
3 @ 62.50 ‘ 9 (6—SIDE REAR)
\ 19,11,12,13
14
9 (8—FRONT)
8 (16—FRONT 9 (4—REAR
437+ k- ( ) ( )
r 8 (8—REAR)
S
7 (8—FRONT)
7 (4-REAR)
1999
FORD
‘[ ] 1 1 | 1 T
| | P
[ 1
o Lo
Jr

@ 62.50" |



CONTINUED ON FOLLOWING PAGE

0003030A: 41715507.01:19990607 2-20
ELECTRICAL INSTALLATION-99 FORD/ 37. 89044056 LOOM 5/16 ID SPLIT 17FT
AT W/ SERIES 60 COMPRESSOR 38. 77040009 TERMINAL 3/8STUD #2CABLE 1
(41715507-1) 40. 72060004 CAP SCR 1/4-20X1 HHGR5

ITEM PART NO. DESCRIPTION QTY 41. 72063001 WASHER 1/4 WRT

42. 72062104 NUT 1/4-20 LOCK

43. 77040047 TERMINAL 1/4AMSLPON 16-14GA
44. 77044556 DIODE 2.2AMP/274V

45. 77044693 FUSE AGC 2AMP

46. 77044691 FUSE HOLDER

47. 70145421 TUBE-HEAT SHRINK .18 .
48. 77040377 CONNECTOR-TELSPLICE

49. 77040378 SPLICE TAP

50. 70394558 TIE

52. 60101792 BRACKET-BEACON LT

53. 77040013 BEACON LIGHT-AMBER

54. 77040048 BUTT CONNECTOR

55. 72060048 CAP SCR 3/8-16X1-1/2 HHGR5
56. 72063051 WASHER 3/8 LOCK

57. 72062002 NUT 3/8-16 LOCK

2
2

1. 60121540 SWITCH BRACKET i
1
1
1
5
1
2
1
1
1
2
2
2
58. 72060004 CAP SCR 1/4-20X1 HHGR5 5
3
4
1
1
1
1
4
4
2
0
2
8
1
1
2

2. 77041386 SWITCH-SGL POLE LIGHTED
4. 70073155 METER-HOUR
5. 77040186 TERMINAL 1/4FSLPON 16-14GA
7. 77044695 TERMINAL-.19FSLPON 16-14GA
8. 70395097 DECAL-CTRL PANEL
9. 77044672 CIRCUIT BREAKER 40A
11. 72060614 MACH SCR #8-32X1 RDHD
12. 72062207 NUT #8-32 HEX LOCK
13. 51713793 CONTROL BOX (SEE DWG)
15. 77040389 TERM-1/4FSLPON 16-14GA 1
16. 77044694 WIRE HARNESS
17. 77040384 LIGHT-COMPARTMENT
18. 72661491 CLIP-CONDUIT CLAMP
20. 76393636 RUBBER GROMMET 2
21. 77040357 LIGHT-CLEAR RED
22. 72061100 SCR #10X1/2 HH SLFTAP
23. 77040026 FLOODFLIGHT 12V
25. 77044689 CONNECTOR 1-WAY
26. 72061004 SHT MTL SCR #14X3/4 SLT HX
27. 77040020 HORN-BACKUP
28. 77040000 TERMINAL #10STUD 16-14GA
29. 77044704 HARNESS
30. 77044703 HARNESS
31. 70394069 SEAL-CABLE
32. 72063003 WASHER 3/8 WRT
33. 77044550 TERMINAL F 20-18GA
34. 72063000 WASHER 3/16 WRT
35. 70145522 RETAINER-SPRING CLIP
36. 77040358 LIGHT-CLEAR AMBER

T
_|

[EnY

59. 72063049 WASHER 1/4 LOCK

61. 76394572 GROMMET-LIGHT

62. 77044744 HARNESS

63. 77044709 HARNESS-BODY/CAB

64. 77041251 RELAY

66. 77044623 CONNECTOR

67. 70394069 SEAL-CONNECTOR

68. 77044550 TERMINAL

69. 72062103 NUT 3/8-16 LOCK

70. 70145522 RETAINER-SPRING 1
71. 72063001 WASHER 1/4 WRT

72. 72661491 CLIP-CONDUIT

73. 77040053 TERMINAL-1/4 RING 12-10GA
74. 77040000 TERMINAL-#10 RING 16-14GA
75. 77040051 TERMINAL #8SPRSPD 16-14GA

N
NOWRBMRNRPARPWRNANABMNNARNRPNNRENDMRLRDR



0003030A: 41715507.02:19990607

ELECTRICAL INSTALLATION-99 FORD/AT W/
SERIES 60 COMPRESSOR (41715507-2)

2-21

CONTINUED ON FOLLOWING PAGE

T _ ORN/BLK
a5 ;
= H1—g—BRN/BLK
FLOODZH_T:“ 12V FROM  (4) —=—RED
CRANE BLU BATTERY
NOT USED BATTERY GROUND (—) —s= BLACK
L
AUX 5(4)
CIRCUIT BREAKER—W/AUTO
IGNITION H1—3 BRN RESET—LOCATED ON PASSENGER
BLU/BLK
NOT USED
YEL/BLK
NOT USED
»x POWER TAKE OFF CIRCUIT
LOCATED CENTER OF
INSTRUMENT PANEL
TAPED TO GENERIC
TOOL SCANNER CONNECTOR.
CONTROL BOX BEHIND
PASSENGER SEAT IN CAB
41(2),42(2),58(2),65(2),18,11(2),12(2),13
COMPRESSOR (+) 1 WHT WIRE — 16 GA
CRANE SAFETY SHUTDOWN 2 WHT WIRE - 16 GA
BEACON —-— —wimeim e # 3 WHT WIRE — 16 GA
#4771 FusE Soue e i ——{ 4wt o ~ e
CIROUIT 14 ooy T —t R
1-2 FLOOD LIGHT BODY €S ————— # 8 WHT WIRE — 16 GA
s AN CONPPRESSOR () — o~ § 18 Whir WRE - 16 GA
NOTE: FOR THE 1999 FORD F-SERIES, CONNECT TO CIRCUIT 295 (LB/PNK>
LOCATED ABOVE THE GENERIC TOOL SCANNER CONNECTOR
62 REF

HEN

Nl
L]

' T8/ 3R

®
¢
9 o
¢
+ A
€ &
z of

UMd TINV I:V‘:
HOLIMS

%]
AV

I
No INwol
@

gl e V]
ol e |-

e
NO ¥s¥dd

2000714 VoL
HC—
sdC——1
XNV val
aood val
uC—

NOQV3S V5L

H
€
T
3

¥l
T
SH
<
oz

1HM 8#
IHM SF#

»_HM 13
1HM @

1HM 97

IHM L#

1

NOTE: THIS CONNECTOR IS SHOWN IN THE FLAT.
THE ACTUAL CONNECTOR IS A QUAD FOUR PIN.

|

A
B |
A |
8 |
Cc
| s
A c
A 5
B 9
3
D
H1 | FUNCTION WIRE COLOR
1 12V ENG. SPEED OUT YELLOW/BLACK
2 IGNITION POWER RED
3 IGNITION HOURMETER PANEL BROWN
3 SWITCH PANEL 12V RED/BLACK 4
4 COMPRESSOR SWITCH BLUE/
4 COMPRESSOR HOUR METER BLUE/BLACK
5 BEACON SWITCH ORANGE SUPPLIED WITH CDMPRESSDR\%
6 FLOOD 2 SWITCH BROWN/BLACK 1, 8
7 FLOOD 1 SWITCH ORANGE/BLACK ¢
8 AUXILIARY SWITCH YELLOW
H2 | FUNCTION WIRE COLOR
1 SWITCH PANEL GROUND BLACK
2 HOURMETER GROUND BLACK/RED 2
H3 | FUNCTION WIRE CODE
1 | BEACON LIGHT WHITE #3 SWITCH PANEL TRUCK CPRSR
2 CRANE SPEED CONTROL IN WHITE #4 —
e rmamy | wmEp BRACKET -LOCATED
H4 | FUNCTION WIRE CODE IE' El
1 FLOOD LIGHT 2 CRANE) WHITE #6
FLOOD LIGHT 3 BODY) OPT. WHITE #B FLOODT FLOODZ BEACON ~AUXIL
2 FROM PRESSURE SWITCH WHITE #1090
3 TO PRESSURE SWITCH WHITE #1
H5 | FUNCTION WIRE CODE
1 AUXILIARY SWITCH WHITE #5
2 SPEED CONTROL 97 GMC ONLY —_—
3 | FLOOD LIGHT 1 (BODY) WHITE #7




0003030A: 41715507.03:19990607

ELECTRICAL INSTALLATION-99 FORD/AT W/
SERIES 60 COMPRESSOR (41715507-3)

CIRCUIT
BREAKER

28
_ (+
P |9 )
\
/ ~

CNTRL |
BOX
RED- S LOADGATE CABLE
FROM
CNTRL | RUN BLK & RED
BOX WIRES THROUGH
T
6,26 [ [}~ BLACK GROMMET
AROUND - P
SHIFTER
63 L~ 11(2), 12(2), 13
ol \ ry _|’<
7 ' ——x 29
] s ®
. i 17 <4) 61 4>
16 "
N a5
30 18 (&)
T ;
62
25 31 33/ 27

2-22

REF |_.
1

CONTINUED ON FOLLOWING PAGE

WIRES FROM
'99 FORD

CHASSIS HARNESS

23

20 @ 21 @&

66,67(4),68(4)
ORN W/ BLU =
BLK W/ PINK s

GRN W/ ORN == —
BRN =~

LOADGATE CABLE
24,38,39

— BROWN — MARKER/TAILLIGHT

— YELLOW — STREET SIDE STOP/TURN
— BLUE — BACKUP

— GREEN — CURBSIDE STOP/TURN

A
B
[
D




1I0vaE
M3AIS ATEN3SSY
87 NI 09-05 0L 3noant €1 NI 09-08 (2 9-/GH0DS RN o7 .22
MOE73 .06 DNIS-O S
Shhese 0L 3nox0L FIHSYA_ 0] ATEWISSY_3SOH
@ [-.SEDOS Xv-0eT62E
— €7 NI_09-09
— DL 3nod0L 1¥0d_34NSS3dd HOTH

3dRILS ADTIIA HLIA J§IM a3 d3La9av evreLE NOISSIWSNV2L 00Tap Ol

430 vl 304 030IADSS da03

X9-0€T62E

HILIAS 3aNSS3dd
3SNA dWY 6 /M 20C6.€
¥3070H_3SN+

¥88BLE

87 NI_09-00 €1 NI_09-05
AN 01 3nDa0L

Ol 3nBx0L

MOET3 TT9H
8636LE

€2L6LE

2-23

ELECTRICAL INSTALLATION-99 FORD/AT W/
SERIES 60 COMPRESSOR (41715507-4)

19990607

41715507.04

0003030A

CONTINUED ON FOLLOWING PAGE

X0ETE2E Y314vdY ebbelE SELELE  y314VAV 6FPELE

L3yovae
30Nv9 FANLVEIHIL 1 NI0S-0C
0EL6ZE 0L anoa0l
¥31dvay
BYPELE
>097d
97 .2¢ 33N
@ 2T3eleis
/5 21 390A
T-EEl6LE %3978
39099
il -
3ov1g 01 AHOT] —n
L21 JaIM s0LYo1aNT ADET3 .06
2Teclele LN 13AINS
JOLOINNDY
\oe 21058
J8LA = ATEWISSY
1-2ezele oNTW L] HOLO3NNDD 3 3AIM
A £526.E 39| Selele
IW9dd 0 8v0 40 <€) S0E6LE]
p aNAORD WOIdL3373 o oe a3
: €7 NI 09-05 0L 3no¥oL
iSezele Snaeand

3y
97 ,2] 3FIM
vEL6LE

MOLO3INNOD L1ng
2526LE

3dI4LS MAOT13A
HLIM 3N7d LHOIT 1407103

L

JOLO3NNDD LLNG
(9> 2526LE

2-1EL6LE

ov1e
Tk -
SePIIT A — 3i1vm

{—{F
) IR

»440 3IAVL ¥3MOd., 0313V 226
3NTOW TO04INOD NIVHLA3MOd T304

S0LO3NNOD 33TdS
iS26lE

{—
TSI\
[ e L AN s

M3¥IS WIT ,¥/1 SLd3IIIY

Hove ATEW3SSY 3SOH XE-LG062€

IWyd4 M0 49D 40

ONAOMD T¥OIN13373 Palats

NOILLYTIYASNT N3H1-SSvd TIYATALS [3TTIA0 .

35N I8 TYAY SI NaHI-SSvd ON 4 So26se
SITH NYHL-SS¥d N3O ¥3HLO 80
SYOLOANNDD J3EWNN LINDHID Td04 ¥FHLIT 38N
NOILYTT¥LSNI
NaHL-SSvd
TIPM3AI4

LINDHID N¥HL-SSYd
Q3AIADYD 04

TIYMIAIS NI
370H NI _LY3SNI
13WWON " 318

7 Bl rumaag Z\@\

370H YIC 00T 1 IIad

ONIdIM Q3117ddNS ¥3ST3HD

AJvd
WOo7

AJ9d ONY 3NTd 3117
ANTYA 137INI
@ (03LYa071 HIOLIMS
3dNSS3dd "IN

anad 3111

ONIAIM d3114dNS LWI

a3y
3n7g 3117
0333 @333 108INDD

J3IMOd WILSAS 73345 3INIONT

AJV1E_ONY_03d
Iv3H 43308371v03
NI @3LY3071 HILIMS
JaNSS3dd 'ON

371dadnd

AHIv1d

31ddnd

\QA

ANNOYD WILSAS
JLIHM

QILYWOLNS/T13S3Id ALNTHIANS-4> WILSAS TT¥II4133713

INT1d Advd —

a3y

N1 HAvd ANV d3d
— NMOTLNHS d0SS3ddWO3

X2£262E




0003030A: 41715507.04A:19990607 2-24

ELECTRICAL INSTALLATION-REFERENCE CONT
PHOTOS (41715507-4) INUED ON FOLLOWING PAGE

e -

Wy 5
w""'ln

PRRER 0 ppippapppasppppiptt I




2-25

ELECTRICAL INSTALLATION-99 FORD/AT W/
SERIES 60 COMPRESSOR (41715507-5)

0003030A: 41715507.05:19990607

YOLYYOLL NOB ‘14 ‘MHN SSANMVH
= IUIM LHM

L—€H  1HM EF
NOOV3d

INOYd LiT SHIM LHM _
LHOTT SNIVN 3WIM Neg

<
3
~
<
¥
=2
~
~
[
(<4
a
)
[
X
ax
=
(721
(%2
[}
=z
a
<
pu

ONNOXD 31vD VO OL LHM = INOM4 LHITN SUIM LHM
LHOTT MINAVN JuIM g
AIONTIOS AUvD avV01 OL IHM of (NOLLJO) INONd L4T] JHIM LHM

do0H AG08 —m ZF |

WVRI L = TUIM LHM
LHOTT ANEVA TSW IS
WAY IHOTY INO4 IHOTN
_ LHOTY AINEVA Q004 Ados ——

(NOLLO) ¥v3¥ LT
Qoold Xaoe

VAN LHODY ~———— YvAY 4T 60LyvaLL
dqo0ld AQo8 —— 1HOTT ININLMVANCD avd 0l Ados
SSANYVH

YVIY LHOTY
1HOTT ININLYVANOD

1HITT ININUNVANOD

_
_ INOMY LiT]

INO¥d IHOTYH
1HOTT INIALNVANOD

CBLYYOLL 11 LdND mmm_zm<_._ 0 ded

m|_|<o Q<OI_ HOSSIYdNOD

H1IM @d3sn ION
1HM =
LHM

L4
1HOTT 3RV g

dOIS/N¥NL/IVL L W@‘E; _
VO avo1 TV
dniova LI T/ 1HM |
v avor —( [F———=
me CBLELLLS

1H9M 3SNEOM T [ NgD NuS ] X08 T0¥LNOD
= |n ma ma _mzsi SUIM FOVSIOVd SEIVAL

1HoT mm._.m:._o NaB Nog J3INddNS SISSVHO

1HM

won e e gr &
1HODN LH/

wen it St g | me

dOIS/NUNL/IVL L1\ lHM _ VIV diove
v avol —— '|z~_a nm

1HoDy LHM
1HOTT 3RVN g




0003030A: 41715508.01:19990720 2-26

CHASSIS PREP-99 FORD/AT W/
SERIES 60 COMPRESSOR (41715508-1) CONTINUED ON FOLLOWING PAGE
ITEM PART NO. DESCRIPTION QTY

1. 20032 SERIES 60 COMPRESSOR 1
2. 60121256 MTG BRACKET-REAR 2
3. 93025998 RUNNING BOARD 1
4. 72601144 CAP SCR 9/16-12X2 HHGRS8 6
5. 72062275 NUT 9/16-12 TOPLOCK GR8 6
6. 72063117 WASHER 9/16 FLAT HARD 12
7. 70073147 FIRE EXTINGUISHER W/BRKT 1
8. 70073146 KIT-REFLECTOR 1
9. 70733305 DEFLECTOR 1
10. 70731788 AIR TANK 22.5GAL 1
11. 73540054 CHECK VALVE 1
12. 70144807 SPRING 4
13. 72053535 STREET ELBOW 3/4NPT 45° 2
14. 72053458 BARB NIPPLE 3/4MPT 3/4 2
15. 72060920 CAP SCR 1/2-13X3-1/4 HHGR5 4
16. 72062080 NUT 1/2-13 LOCK 4
17. 72063005 WASHER 1/2 WRT 8
18. 72531836 REDUCER BUSHING 1-1/43/4 2
19. 73054032 SAFETY VALVE 1/4 200PSI 1

NOTE: ITEM 1 (2@8832) CONTAINS OIL COOLER AND HOSES (NOT SHOWN).




0003030A: 41715508.02:19990720 2-27
CHASSIS PREP-99 FORD/AT W/

SERIES 60 COMPRESSOR (41715508-2)

ITEM PART NO. DESCRIPTION QTY
1. 70733084 CAB CADDY 1
2. 60121009 MTG BRKT 2
3. 72060005 CAP SCR 1/4-20X1-1/4 HHGR5 4
4. 72063001 WASHER 1/4 WRT 4
5. 76392820 WASHER 1/4 BONDED 4
6. 72062104 NUT 1/4-20 LOCK 4
7. 72061004 SHT MTL SCR #14X3/4 SLTHEX 4
DRILL 11/64 HOLE
THRU BOTH CADDY
AND BRKT AFTER
CADDY IS POSITIONED
NOTE: (4)
BRACKET IS TO EXTEND| |. s MOLDING BEHIND
5.75 BEYOND CADDY FOR 25 /THE SEAT
INSTALLATION OF
CONTROL BOX

CAP SCR & WASHERS
ARE INSERTED FROM
THE OUTSIDE OF CAB

/’/ [3(4)

e 5(4)

NDRILL 9/32 HOLES
THRU CAB BACK (2)

MOUNT EDGE FLUSH
W/ PLASIC MOLDING



0003030A: :19980401 2-28

IVIEE

IOWA MOLD TOOLING CO., INC.
BOX 189, GARNER, IA 50438-0189
TEL: 515-923-3711
TECHNICAL SUPPORT FAX: 515-923-2424



	ELECTRONIC MANUALS
	PARTS ORDERING INFORMATION
	LIMITED WARRANTY
	TORQUE DATA CHART
	PM PACKAGE SERVICE SCHEDULE
	SPECIFICATIONS
	GENERAL SPECIFICATIONS 
	COMPARTMENT SPECIFICATIONS 
	STANDARD FEATURES 
	OPTIONAL EQUIPMENT 
	DIMENSIONAL DRAWING 
	WEIGHT DISTRIBUTION-F350 
	WEIGHT DISTRIBUTION-F450 

	PARTS
	BODY W/SERIES 60 COMPRESSOR (41714869-1) 
	BODY W/SERIES 60 COMPRESSOR (41714869-2) 
	BODY W/ SERIES 60 COMPRESSOR (41714869-3) 
	BODY W/ SERIES 60 COMPRESSOR (41714869-4) 
	DOOR & HINGE COMPONENTS (REF: 52714867) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD CHASSIS (41714854-1) 
	CHASSIS PREP-BODY W/ SERIES 60 COMPRESSOR-'99 FORD CHASSIS (41714854-2) 
	INSTALLATION-BODY W/ SERIES 60 COMPRESSOR-'99 FORD CHASSIS (41714856) 
	DRIVESHAFT ASM (70008W) 
	ELECTRICAL INSTALLATION-BODY W/ SERIES 60 COMPRESSOR (41714855-1) 
	ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-2) 
	ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-3) 
	ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-4) 
	ELECTRICAL INSTALLATION-BODY W/SERIES 60 COMPRESSOR (41714855-5) 
	CONTROL BOX (51713793) 
	DECAL KIT (95714430) 
	INSTALLAITON KIT-1999 FORD 84"CA (93714833) 
	ELECTRICAL INSTALLATION-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715507-1) 
	ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-2) 
	ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-3) 
	ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-4) 
	ELECTRICAL INSTALLATION-REFERENCE PHOTOS (41715507-4) 
	ELECTRICAL INSTALLATION-99 FORD/AT W/SERIES 60 COMPRESSOR (41715507-5) 
	CHASSIS PREP-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715508-1) 
	CHASSIS PREP-99 FORD/AT W/ SERIES 60 COMPRESSOR (41715508-2) 


